
sacramento regional county sanitation district and 

sacramento area sewer district 

municipal service review 

APPROVED ON NOVEMBER 1, 2023 

Prepared by  Policy Consulting Associates, LLC





Regional San and SacSewer MSR  

Table of Contents Policy Consulting Associates, LLC 1 

TABLE OF CONTENTS ............................................................................................................................................ 1 
LIST OF FIGURES ................................................................................................................................................... 4 
ACRONYMS AND DEFINITIONS ............................................................................................................................. 6 
[...]
two dozen water providers and affiliates/associates in the greater Sacramento 
region. Regional San is an associate member of RWA. RWA is recognized as 
a leader for its integrated and collaborative approach in assisting its 
members' effective management of the region's water resources in support of 
a sustainable environment, healthy communities, a vibrant economy, 
and water supply reliability and resilience under future climate conditions. 



Regional San and SacSewer MSR  

Ch. 9 Wastewater Policy Consulting Associates, LLC 76 

Figure 9-5: SacSewer Participation in Regional Programs 

program name description 
Environmental Protection 

Central Valley 
Clean Water 
Association 

CVCWA was primarily formed to concentrate resources to effect reasonable 
local, state, and federal regulations impacting entities operating municipal 
wastewater treatment plants and wastewater and storm drain collections 
systems in the Central Valley. 

Sacramento 
Area Creeks 
Council 

The Sacramento Area Creeks Council preserves, protects, restores, and 
maintains the natural streams in urban communities through education, 
advocacy, financial support, and technical expertise 

Residential Programs 

Rental Housing 
Association 
(RHA) 

RHA has partnered with SacSewer to educate its members and tenants 
about sewer problems related to fats, oils, and grease (FOG). Proper FOG 
disposal is important to help reduce sewer overflows that are costly and 
environmentally hazardous. 

SacSewer serves approximately 305,543 sewer service connections and maintains and operates 

approximately 4,600 miles of main lines and lower lateral pipes, 68,346 manholes, and 106 

pump stations. 

Also part of the collection system are Regional San's pipelines consisting of 111 miles of gravity 

sewer interceptors ranging in size from 36 to 144 inches in diameter, 58 miles of force mains, 11 

pump stations with peak wet weather capacity starting at 10 mgd and increasing to 264 mgd. 

Sewage from customers' homes and businesses enters the SacSewer system through lower 

laterals—small pipes connecting the property owner's plumbing to the SacSewer main line. 

Once in the main line, sewage flows into a system of larger pipes called trunk lines. Trunk lines 

connect to Regional San's system, which conveys sewage to the wastewater treatment plant. 

The sewer system is designed to allow gravity to do much of the work to keep sewage moving. 

However, there are some low-lying areas that require a little help. SacSewer owns and 

operates 106 pump stations and approximately 90 miles of pressurized force main pipes. The 

District's pump stations pump sewage from the low-lying areas through a force main to a 

higher point, where it can again travel by gravity. 

More than half of the collection system is less than 30 years old.  Depending on the 

composition of the pipelines, the average useful life is between 50 and 100 years.  SacSewer 

has started planning for its aging infrastructure.  



Regional San and SacSewer MSR  

Ch. 9 Wastewater Policy Consulting Associates, LLC 77 

Figure 9-6: SacSewer Collection System Age, 2023 

years old main lines lower laterals 

0-9 5% 9% 
10-19 10% 12% 
20-29 14% 15% 
30-39 14% 16% 
40-49 15% 18% 
50-59 19% 14% 
60-69 16% 8% 
70+ 6% 2% 
Unknown 1% 6% 

SacSewer conducts preventative maintenance on a regular basis through various manners of 

inspection, cleaning, and repair.  Should a main or lateral require construction, the District 

would do either a cleanout installation and repair or a lower lateral pipe repair and 

replacement.  SacSewer makes use of Television Inspection to assess system needs.  Cleaning 

is conducted on both lower laterals and main lines.  In 2022, SacSewer cleaned 4,514,593 feet 

of pipelines, dispatched 6,948 service calls, and completed 146,798 work orders.  Maintenance, 

inspection and cleaning statistics are reported in SacSewer's Annual State of the District 

reports and are shown in in the following figures for 2014 to 2022.  As shown, cleaning, 

inspection, and work orders declined in 2020 due to limited staffing during the Covid 

Pandemic; however, calls dispatched rose during that time period. 

Figure 9-7: Main and Lateral Miles Cleaned, 2014-2022 

0

200

400

600

800

1,000

1,200

1,400

1,600

2014 2015 2016 2017 2018 2019 2020 2021 2022

M
ile

s



Regional San and SacSewer MSR  

Ch. 9 Wastewater Policy Consulting Associates, LLC 78 

Figure 9-8: Miles of Main Line Pipe Video-Inspected, 2014-2022 

Figure 9-9: SacSewer Service Calls Dispatched, 2014-2022 

0

50

100

150

200

250

300

350

400

2014 2015 2016 2017 2018 2019 2020 2021 2022

M
ile

s

0

1,000

2,000

3,000

4,000

5,000

6,000

7,000

8,000

9,000

2014 2015 2016 2017 2018 2019 2020 2021 2022

C
al

ls
 D

is
pa

tc
he

d



Regional San and SacSewer MSR  

Ch. 9 Wastewater Policy Consulting Associates, LLC 79 

Figure 9-10: SacSewer Completed Work Orders, 2014-2022 

All wastewater agencies are required to report sanitary sewer overflows (SSOs) to SWRCB.  

Sewer overflows are discharges from sewer pipes, pumps and manholes.  Overflows reflect the 

capacity and condition of collection system piping and the effectiveness of routine maintenance. 

The sewer overflow rate is calculated as the number of overflows per 100 miles of collection 

piping per year.  Over the last four complete years (2019-2022) there were 3,033 SSO events 

in all categories.  SacSewer's spill rate indice is significantly lower than the State and regional 

municipal average in all categories, with the exception of Category 1 and Category 3 lateral 

spills.  Figures 9-11 and 9-12 show the spill rate and net volume spills indice, which is a 

comparison the size of the spill and population served.  SacSewer's volume of spills is 

significantly lower with the State and regional averages in all categories and pipeline type. 

Figure 9-11: SacSewer Sanitary Sewer Overflows Spill Rate, 2019-2022 

spill rate indice (spills/100 miles/year)26 
Category 1 Category 2 Category 3 

Mains Laterals Not 
Specified Mains Laterals Not 

Specified Mains Laterals Not 
Specified 

SacSewer 0.52 2.81 0.04 0.08 0.16 0.0 2.56 39.36 0.0 

State 
Municipal 
Average 

2.21 0.92 1.09 1.06 0.39 1.67 3.14 20.34 0.65 

Region 
Municipal 
Average 

2.71 1.06 2.96 1.64 0.14 3.74 4.09 39.42 0.49 

26 https://ciwqs.waterboards.ca.gov 

0

50,000

100,000

150,000

200,000

250,000

2014 2015 2016 2017 2018 2019 2020 2021 2022

W
or

k 
O

rd
er

s

Emergency Work Orders Non-Emergency Work Orders



Regional San and SacSewer MSR  

Ch. 9 Wastewater Policy Consulting Associates, LLC 80 

Figure 9-12: SacSewer Sanitary Sewer Overflows Net Volume, 2019-2022 

net volume spills indice (gallons/1,000 capita/year)27 
Category 1 Category 2 Category 3 

Mains Laterals Not 
Specified Mains Laterals Not 

Specified Mains Laterals Not 
Specified 

SacSewer 122.71 25.3 28.11 0.12 0.43 0.0 0.33 2.11 0.0 

State 
Municipal 
Average 

1977.27 174.69 2116.64 522.76 4.41 1250.91 32.24 2.85 3.05 

Region 
Municipal 
Average 

4953.33 379.01 7537.47 1008.41 0.14	 3828.4 69.04 4.99 5.38 

CVRWQCB enforces the Clean Water Act, permit conditions and other requirements of 

wastewater providers.  Violations of State requirements for wastewater providers and treatment 

facilities are recorded by SWRCB.  The Board may levy fines or order the provider to take 

specific actions to comply with water quality regulations. The District is regulated through 

Statewide Waste Discharge Requirements General Order for Sanitary Sewer Systems. 

In December 2021, SacSewer entered into a settlement agreement and stipulation for entry of 

Administrative Civil Liability Order with the Central Valley Regional Water Quality Control 

Board for violations of the Statewide General Waste Discharge Requirements for sanitary 

sewer systems with regard to SSOs that occurred between October 2016 and September 2021 

into surface waters. 

Sailor Bar Pump Station Rehabilitation: Located in the American River Parkway near Fair 

Oaks, the aging Sailor Bar Pump Station is undergoing a major upgrade consisting of 

replacing and updating the station's equipment, raising the site above the 100-year floodplain, 

and installing two wet wells, valve vaults, and a new facilities building.  The new station will 

provide operational redundancy and reliability, increase functional efficiency, and reduce the risk 

of an overflow.  The existing station continues to operate while the new station is built. 

Construction began in early 2021, and the project is expected to be complete by late spring 

2023.  

Creek Crossing Project: This project is to replace or rehabilitate sewer pipes at several creek 

crossing sites in Citrus Heights, Carmichael, and Fair Oaks.  These pipe crossings were 

identified as part of the Sewer System Management Plan and are being prioritized for 

improvement due to degrading site conditions, such as structural support failure from erosion, 

27 https://ciwqs.waterboards.ca.gov 



Regional San and SacSewer MSR  

Ch. 9 Wastewater Policy Consulting Associates, LLC 81 

undermining, or exposure.  The sites are located near residential areas, parks, and roadways.  

Design is nearly complete, with construction anticipated to begin mid-2023 and last into 2024. 

Highlands Sewer Relief Project: The Highlands Sewer Relief Project in the North Highlands 

area began in early fall 2021 and has made steady progress.  The project includes installing a 

new gravity sewer and force main, upsizing some existing gravity pipe, and upgrading an 

existing pump station while decommissioning another.  These upgrades will improve sewer 

system performance and increase sewer capacity in the area. 

In 1982, after 10 years of construction, the Sacramento Regional Wastewater Treatment Plant 

and a vast interceptor pipeline system to link to each of the area's local sewer collection 

systems began service. 

In 2010, to meet the stricter NPDES discharge permit requirements, Regional San established 

the EchoWater Project.  The EchoWater Project constructed new secondary and tertiary 

processes at the EchoWater Facility (formerly the SRWTP) to produce disinfected tertiary Title 

22 equivalent treated recycled water.  In September 2020, Regional San began the operation 

of three of the eight basins in the new biological nutrient removal treatment process.  As of 

May 2023, the EchoWater Project is complete. 

The following important steps take place during the wastewater treatment process: 

• Influent Screening

• Grit and Scum removal

• Primary Sedimentation

• Biological nutrient removal

• Secondary Sedimentation

• Secondary Effluent Screening

• Coagulation and polymer addition

• Granular media filtration

• Disinfection with sodium hypochlorite

The EchoWater Facility receives an average influent flow of approximately 139 mgd and 

discharges an average of 115 mgd of treated wastewater (effluent). The EchoWater Facility is 

permitted to discharge up to 181 MGD of average dry weather flow to the Sacramento River. 



Regional San and SacSewer MSR  

Ch. 9 Wastewater Policy Consulting Associates, LLC 82 

Average dry weather flow is determined annually based on the average daily flow for May to 

October. 

Regional San operates the EchoWater Facility under National Pollutant Discharge Elimination 

System (NPDES) CA0077682 Order R5-2021-0019-01.  In 2010, a substantially changed 

discharge permit was issued by the RWQCB that resulted in the need to construct significant 

new treatment processes at the EchoWater Facility (these new processes are known as the 

EchoWater Project). The 2010 discharge permit required the Regional San to add an 

advanced, or "tertiary," treatment process.  Citing possible effects on the Delta ecosystem from 

ammonia contained in Regional San's discharge, as well as concerns over public health 

regarding pathogens, the 2010 discharge permit was one of the most restrictive wastewater 

treatment permits issued in the State of California.  The permit was then reissued relatively 

unchanged in 2016 and again in 2021. 

As a result of the 2010 discharge permit, the EchoWater Project constructed treatment 

processes to remove ammonia, most nitrates and to produce Title 22 equivalent tertiary 

recycled water.  The EchoWater Project was completed in May 2023.   

Regional San strives to comply with all regulatory requirements for the discharge of treated 

municipal wastewater and delivery of recycled water.  Regional San maintains permits with 

Sacramento County, Central Valley Regional Water Quality Control Board, State Water 

Resources Control Board, and Sacramento Metropolitan Air Quality Management District. 

Examples of reports submitted in various frequencies in compliance with respective regulations 

are listed below: 

• NPDES Discharger Self-Monitoring Reports (Frequency – Monthly, Quarterly, Semi-

Annually, Annually)

• NPDES Annual Operations Report

• Chronic Whole Effluent Toxicity Reports (Frequency – Monthly, Annual)

• Industrial Waste Pretreatment Program Reports (Semi-Annually, Annually)

• Master Water Reclamation Permit Order No. 97-146 Effluent and Site Monitoring

Reports (Quarterly) (to be rescinded by the Regional Board in Fall 2023)

• Water Reclamation Requirements for Recycled Water Use (General Order) No. 2016-

0068-DDW (Frequency – Annual) (Effective May 2023 and covers distribution of recycled

water)



Regional San and SacSewer MSR  

Ch. 9 Wastewater Policy Consulting Associates, LLC 83 

• The National Pollutant Discharge Elimination System (NPDES) CA0077682 Order R5-

2021-0019-01 covers the production of recycled water.

• EchoWater Facility Emissions of Air Criteria Pollutants and HAPS Reports (Quarterly,

Annually)

• Solids Waste Discharge Requirements (WDRs) Order No. R5-2015-0133 Solids Disposal

Operations Site Monitoring (Semi-Annually)

• Statewide General WDRs for Sanitary Sewer Systems Order No. WQ-2022-0103-

DWQ, Sewer System Overflow Reporting including No-Spill Certifications (As-Needed,

Monthly, Annually)

The most significant EchoWater Facility project at present is the previously mentioned 

EchoWater Project, which was developed to comply with the NPDES permit issued by the 

RWQCB. The Project involved the implementation of more than 20 interrelated construction 

projects with an estimated cost of $1.73 billion.  Construction of the EchoWater Project began 

in May 2010 and was completed in 2023.  

Regional San is currently undertaking the Harvest Water Project, which will use the disinfected 

tertiary recycled water produced as result of the EchoWater Project.  Harvest Water will 

increase the beneficial reuse of highly treated recycled water that would otherwise be 

discharged to the Sacramento River.  Regional San will provide up to 50,000 acre-feet a year 

of Title 22 disinfected treated tertiary recycled water from the EchoWater Facility to 16,000 

acres of currently irrigated agricultural lands in the Harvest Water service area and 400 acres 

of managed wetlands at the Stone Lakes National Wildlife Refuge.  Regional San will continue 

to support existing and future recycled water demands with the implementation of the 

EchoWater Project. 

Another significant project that Regional San is undertaking is the BioGeneration Facility, 

which will use biogas (i.e. methane), a byproduct of the solids treatment process, to produce 

renewable electricity and heat for the plant. The facility is anticipated to initially produce 7–10 

megawatts of renewable power—offsetting Regional San's utility power purchases. Procurement 

was revised in 2022 at the direction of the Board to include alternative technology options. 

When built, the BioGeneration Facility will reduce emissions of criteria pollutants and provide 

the treatment plant with biogenic heat and power source with reduced greenhouse gas 